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• RD 2250/2700/3000

* Item 10 - See page 6
* Item 11 - See page 7
* Item 24 e 58 - See page 8
* Item 56 - See page 10
* Items 59, 60 and 61 - See page 9
* Item 62 - See page 11
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• Table RD 2250/2700/3000

Ite
m Code Product description Al
l

RD
 22

50
 

RD
 27

00
 

RD
 30

00
 

1 4625265008-3 Blade 451 X 100 X 12mm Double Edge 4
1 4625265601-4 Blade 543 X 100 X 12mm Double Edge 4 4
2 5024010007-7 Smooth Washer Ø20,3 X Ø46,5 X 4,75Mm 4 4 8
3 5024010073-5 Smooth Washer Ø8,5 X Ø20 X 2,00Mm 8
4 5024010075-1 Smooth Washer Ø10,3 X Ø25 X 2,00Mm 9 10 10
4 5024010075-1 Smooth Washer Ø10,3 X Ø25 X 2,00Mm (For Chain Protection Rotary Cutter) 6 6 6
5 5024010192-8 Smooth Washer Ø30 X Ø52 X 4,75Mm(Galvanised) 2
6 5024010334-3 Smooth Washer Ø32 X Ø60 X 5,00Mm 2
7 5040140015-7 Upper Blades Support Bar 2
8 5040140016-5 Lower Blades Support Bar 2
9 5084010274-0 Complete Hitch Drawbar 1

*10 5092010061-6 Gear Box Assembly 1
*11 5092010488-3 Right Transmission Box Assembly 1
12 5092090045-0 Protection Box Of The Mower Blades(Rd-2250) 1
12 5092090046-9 Protection Box Of The Mower Blades(Rd-2700) 1
12 5092090047-7 Protection Box Of The Mower Blades(Rd-3000) 1
13 5136016012-6 Upper Plate Of Protection 1
14 5136060266-8 Right Deflector Plate 1
14 5136060268-4 Right Deflector Plate 1 1
15 5136060267-6 Left Deflector Plate 1
15 5136060270-6 Left Deflector Plate 1 1
16 5284010062-6 Guide Flange 2
17 5332010078-6 Hitch Shackle 1
17 6010602596-0 Hitch Shackle 250mm (Category 2) 1 1
18 5368010516-9 Complete Fixation Bearing 2
19 5464010464-6 Front Protection Box 1 1
19 5464010456-5 Right Front Protection Of Box 1
20 5432120021-7 French Head Pin Ø1" X 105Mm 1
21 5432120108-6 French Head Pin Ø28 X 105Mm 2
22 5464010457-3 Cardan Clutch Protection (Rd-2250) 1
22 5464010458-1 Cardan Clutch Protection 1 1
23 5464020010-6 Right Front Protection Box 1
23 5464020016-5 Right Front Protection Box 1 1

*24 5522030022-5 Complete Adjustment Ski 2
25 5530015891-8 Fixation Support 2
26 5530160144-0 Support Of Drawbar 1
26 5530160145-9 Support Of Drawbar 1
26 5530160146-7 Support Of Drawbar 1
27 6010601016-4 Small Plate 4
28 6020010004-5 Pressure Washer M8 8
29 6020010406-7 Pressure Washer 3/8" 9 10 10
29 6020010406-7 Pressure Washer 3/8" (For Chain Protection Rotary Cutter) 6 6 6
30 6020010410-5 Pressure Washer 1/2" 3
31 6020010412-1 Pressure Washer 5/8" 8

Ite
m Code Product description Al
l

RD
 22

50
 

RD
 27

00
 

RD
 30

00
 

32 6020010414-8 Pressure Washer 3/4" 10
33 6020010420-2 Pressure Washer 1" 7
34 6020050193-7 Agricultural Cardan Shaft 780 Mm (Closed) 1
34 6020050189-9 Agricultural Cardan Shaft 890 Mm (Closed) 1
34 6020050188-0 Agricultural Cardan Shaft 1030 Mm (Closed) 1
35 6020310021-6 Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 3 4 4
36 6020310746-6 Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 3 4 4
37 6020310754-7 Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 3
38 6020310760-1 Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 4
39 6020310761-0 Self-Locking Nut With  Nylon Upper 5/8" 18F Unf Gr5 Ch.15/16" H.19,50Mm 4
40 6020310770-9 Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 10
41 6020310778-4 Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 3
42 6020310804-7 Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.28,50Mm 4
43 6020310810-1 Self-Locking Nut With  Nylon Low 1.1/4" 12F Unf Gr5 Ch.1.7/8" 2
44 6020311030-0 Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 4
45 6020311085-8 Hexagonal Head Bolt 5/8" X 3" 18F Unf1A Rp Special 4
46 6020311091-2 French Head Bolt 1" X 3.1/8" 14F Uns 1A Gr5 Rt Special 4
47 6020311093-9 Hexagonal Head Bolt 3/4" X 1.3/4" 10F Unc1A Gr5 Rt 1
48 6020311101-3 Hexagonal Head Bolt 3/4" X 4.1/2" 10F Unc1A Gr5 Rp 9
49 6020311131-5 Hexagonal Head Bolt 1" X 3.1/2" 8F Unc1A Gr5 Rp 2
50 6020311138-2 Hexagonal Head Bolt 1" X 6" 8F Unc1A Gr5 Rp 1
51 6020311184-6 French Head Bolt 5/8" X 2.1/2" 11F Unc1A Gr5 Rp 4
52 6020311269-9 Hexagonal Head Bolt M8 X 1,25 X 20Mm Cl8.8 Rt 8
53 6020312001-2 Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 3
54 6020312201-5 Hexagonal Head Bolt 3/8" X 3/4" 16F Unc1A Gr5 Rt 2
55 6020390293-2 Lock Ø5,75 X 40Mm 3

*56 5498010263-0 Complete Depth Wheel 1
57 6020050187-2 Agricultural Cardan Shaft 1380 Mm (Closed) 1

Optional
*58 5530015682-6 Right Lateral Support(Rpdl-2700) 1
*58 5530015675-3 Complete Front Lateral Support W/Chain (Rd-2700) 1
*58 5530015677-0 Complete Front Lateral Support W/Chain (Rd-3000) 1
*59 5530015680-0 Front Lateral Support(Rpdl-2250) 1
*59 5530015676-1 Complete Lateral Support W/Chain(Rd-2700) 1
*59 5530015678-8 Complete Lateral Support W/Chain(Rd-3000) 1
*60 5530015674-5 Complete Front Support W/Chain 1
*61 5530015679-6 Rear Support W/Chains 2
*61 5530015683-4 Complete Support W/Chain 2 4
*61 5530015685-0 Rear Support W/Chains 3
*61 5530015688-5 Complete Support Of Central Chain 1
*62 5498010255-9 Complete Deph Wheel W/Bearing 1 2 2
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• Transmission Box

Ite
m Code Product description Al
l

1 5112050007-8 Spare Housing 1
2 5140010001-6 Cotter Sq.3/8" X 44Mm 1
3 5232010904-3 Shaft 1
4 5464010229-5 Protection Of Feltro Ø11 X 10Mm 1
5 5492010018-2 Oil Vent Complete 1
6 5538010037-0 Lower Cover Of Reduction 1
7 5538010047-8 Front Cover 1
8 5538010048-6 Rear Cover 1
9 5538010050-8 Upper Cover Of Support 1

10 5558180003-6 Lock Of Ratchet Of 1/2" X 32Mm 5
11 6020010268-4 Retention Ring E-40 1
12 6020010275-7 Retention Ring E-60 1
13 6020010404-0 Pressure Washer 5/16" 8
14 6020010408-3 Pressure Washer 7/16" 12
15 6020030130-0 Black Plug 1/2" Bsp 1
16 6020050213-5 Crown/Pinion 15X15 4.3018-1019/20 1
17 6020190102-5 Gascket Ø90 X Ø130 X 1/64" 1
18 6020190110-6 Gascket Ø128 X Ø161 X 1/64" 1
19 6020190111-4 Gascket Ø128 X Ø170 X 1/64" 4
20 6020250276-0 Helical Spring Ø3,8 X Ø4,8 X 30Mm 6
21 6020310996-5 Hexagonal Head Bolt 7/16" X 1.1/4" 20F Unf1A Gr5 Rt 12
22 6020312020-9 Hexagonal Head Bolt 5/16" X 3/4" 18F Unc1A Gr5 Rt 8
23 6020350056-7 Bearing 32210 2
24 6020350193-8 Bearing K-2720 / K-2780 1
25 6020350195-4 Bearing 368A/362A 1
26 6020350255-1 Retainer Ø35,00 X Ø47,00 X 10,00Mm 1
27 6020350263-2 Retainer Ø50,00 X Ø81,00 X 12,00Mm 1
28 5024010190-1 Smooth Washer Ø46,35 X Ø60 X 12,00Mm(Special) 2
29 5024010204-5 Smooth Washer Ø36,6 X Ø45 X 3,00Mm 1
30 5081010007-6 Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) 1
31 5081010011-4 Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) With Hole Ø3,18Mm 1
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• Right Transmission Box

Ite
m Code Product description Al
l

1 5088020001-9 Chousing Cover 1
2 5112050003-5 Spare Housing 1
3 5140010001-6 Cotter Sq.3/8" X 44Mm 1
4 5232010903-5 Shaft Rd 2700 D 1
5 5456030002-9 Nut M40 X 1,5 With 2
6 5464010229-5 Protection Of Feltro Ø11 X 10Mm 1
7 5492010018-2 Oil Vent Complete 1
8 5530016048-3 Protection Fixation Support 1
9 5530016049-1 Protection Support Of Box 1

10 5538010009-5 Cover Of Reduction Box 1
11 5538010037-0 Lower Cover Of Reduction 1
12 5538010038-9 Front Cover 1
13 5538010040-0 Upper Cover Of Reduction Box 1
14 5538010049-4 Rear Cover 1
15 5558180003-6 Lock 1/2" X 32Mm 3
16 6020010275-7 Retention Ring E-60 1
17 6020010294-3 Retention Ring E-50 1
18 6020010404-0 Pressure Washer 5/16" 8
19 6020010406-7 Pressure Washer 3/8" 4
20 6020010408-3 Pressure Washer 7/16" 12
21 6020010410-5 Pressure Washer 1/2" 6
22 6020010470-9 Washer Mb-08 1
23 6020030130-0 Black Plug 1/2" Bsp 1
24 6020050211-9 Crown/Pinion 13X24X13 4.3018-1013/14/17 1
25 6020190100-9 Gascket Ø80 X Ø125 X 1/64" 1
26 6020190102-5 Gascket Ø90 X Ø130 X 1/64" 1
27 6020190106-8 Gascket Ø102 X Ø133 X 1/64" 1
28 6020190112-2 Gascket Ø130 X Ø177 X 1/64" 1
29 6020190115-7 Gascket Ø170 X Ø210 X 1/64" 8
30 6020250276-0 Helical Spring Ø3,8 X Ø4,8 X 30Mm 6
31 6020310026-7 Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 4
32 6020310051-8 Hexagonal Head Bolt 1/2" X 1.1/4" 12F W Gr5 Rt 6
33 6020310996-5 Hexagonal Head Bolt 7/16" X 1.1/4" 20F Unf1A Gr5 Rt 12
34 6020312019-5 Hexagonal Head Bolt 5/16" X 7/8" 18F Unc1A Gr5 Rt 4
35 6020312020-9 Hexagonal Head Bolt 5/16" X 3/4" 18F Unc1A Gr5 Rt 4
36 6020350032-0 Bearing 30209 1
37 6020350056-7 Bearing 32210 2
38 6020350066-4 Bearing 30208 1
39 6020350194-6 Bearing 25590/25523 2
40 6020350230-6 Retainer Ø35,50 X Ø58,20 X 13,00Mm 1
41 6020350263-2 Retainer Ø50,00 X Ø81,00 X 12,00Mm 1
42 6020350264-0 Retainer Ø45,00 X Ø62,00 X 10,00Mm 1
43 5024010187-1 Smooth Washer Ø45,6 X Ø58 X 3,00Mm 1
44 5024010190-1 Smooth Washer Ø46,35 X Ø60 X 12,00Mm(Special) 2
45 5081010007-6 Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) 1
46 5081010011-4 Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) With Hole Ø3,18Mm 1
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• Adjustement Ski

• Right Lateral Support With Chains

Ite
m Code Product description Al
l

1 5040130100-0 Bar Of 4" X 3/8" X 952Mm 1
2 5522030039-0 Adjustment Ski 1
3 6020010410-5 Pressure Washer 1/2" 4
4 6020310232-4 Screw Type A3 1/2" X 1.3/4" 12F Gr2 Rp 4
5 6020310754-7 Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 4
6 5024010068-9 Smooth Washer Ø13,3 X Ø35,5 X 3,00Mm 4

Ite
m Code Product description

RD
 22

50

RD
 27

00

RD
 30

00

1 5136015371-5 Plate Of 160 X 1336 X 4,75Mm 1
1 5136015360-0 Plate Of 160 X 1570 X 4,75Mm 1
1 5136015363-4 Plate Of 160 X 1658 X 4,75Mm 1
2 5136015382-0 Fixation Plate Of Left Chains (Rpdl-2700) 1
2 5136015361-8 Fixation Plate Of Left Chains 1
2 5136015364-2 Fixation Plate Of Small Chain 1
3 5136015375-8 Fixation Plate Of Chains 1 2 2
4 6020010394-0 Pressure Washer M10 Media 6 8 8
5 6020010406-7 Pressure Washer 3/8" 4 5 5
6 6020058091-8 Protection Chain (4 Links) 34 43 44
7 6020310021-6 Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 4 5 5
8 6020310746-6 Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 4 5 5
9 6020310822-5 Hexagonal Nut M10 X 1,50 Ma Cl8 Ch.17Mm H.8,00Mm 6 8 8

10 6020317544-5 French Head Bolt M10 X 1,50 X 30Mm Cl8.8 Rt 6 8 8
11 5024010075-1 Smooth Washer Ø10,3 X Ø25 X 2,00Mm 10 13 13
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Ite
m Code Product description Al
l

RD
 22

50

RD
 27

00

RD
 30

00

1

5136015368-5 Plate Of Chain

1
1

5136015362-6 Plate Of Chain

1
1

5136015365-0 Plate Of Chain

1
2

5566010267-0 Small Rod Of Chains

1
2

5566010265-4 Small Rod Of Chains

1
2

5566010266-2 Small Rod Of Chains

1
3 6020010406-7 Pressure Washer 3/8" 2 2 3
4 6020050101-5 Cotterpin 1/8" X 1" 1
5 6020058091-8 Protection Chain (4 Links) 9 15 19
6 6020310746-6 Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 2 2 3
7 6020311160-9 French Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 2 2 3
8 5024010075-1 Smooth Washer Ø10,3 X Ø25 X 2,00Mm 2 2 3

• Left Lateral Support With Chains

• Support With Chains

Ite
m Code Product description
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1 5136015358-8 Fixation Plate Of Chains 2
1 5136015367-7 Fixation Plate Of Left Chains 1
1 5136015373-1 Fixation Plate Of Right Chains 1
1 5136015376-6 Fixation Plate Of Chains 1
1 5136015380-4 Central Fixation Plate Of Chains 1
2 5136015359-6 Lower Plate Of Chains Of 1129Mm 1
2 5136015366-9 Protection Plate 1
2 5136015372-3 Protection Plate 1
2 5136015377-4 Protection Plate (Rpdl-3000) 1
2 5136015381-2 Protection Plate 1
3 6020010004-5 Pressure Washer M8 4 2 2 2 2
4 6020010406-7 Pressure Washer 3/8" 4 2 2 2 2
5 6020058091-8 Protection Chain (4 Links) 32 16 21 23 26
6 6020310746-6 Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 4 2 2 2 2
7 6020311034-3 Hexagonal Head Bolt 3/8" X 1.3/4" 16F Unc1A Gr2 Rp 4
8 6020311161-7 French Head Bolt 3/8" X 1.3/4" 16F Unc1A Gr2 Rp 2 2 2 2
9 6020311269-9 Hexagonal Head Bolt M8 X 1,25 X 20Mm Cl8.8 Rt 4 2 2 2 2

10 5024010075-1 Smooth Washer Ø10,3 X Ø25 X 2,00Mm 8 2 2 2 2
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•	Complete Deph Wheel

Ite
m Code Product description Al
l

1 5530016330-0 Deph Wheel Support 1
2 5326011784-6 Tyne of Deph Wheel 1
3 5024010130-8 Smooth Washer Ø39 X Ø66 X 4,75Mm 1
4 6020050118-0 Cotterpin 1/4" X 2.1/2" 1
5 6020130108-7 Grease Fitting 1/8" 2
6 5096010011-2 Protective Cap Of Shaft 2
7 6020010196-3 Pressure Washer M24 2
8 6020310457-2 Hexagonal Nut M24 X 3,00 Ma Cl8 Ch.36Mm H.19,00Mm 2
9 5232011996-0 Wheel Shaft 1

10 5136060170-0 Plate Of Wheel Lock 2
11 6020310781-4 Nut M36 X 3,00 Mb Cl8 Ch.55Mm H.29,00Mm Without Crown 1
12 5024010298-3 Smooth Washer Ø17 X Ø44 X 4,75Mm 4
13 6020010124-6 Pressure Washer M16 Media 4
14 6020310818-7 Hexagonal Nut M16 X 2,00 Ma Cl8 Ch.24Mm H.13,00Mm 4
15 6020311210-9 Hexagonal Head Bolt M16 X 2,00 X 50Mm Cl8.8 Rt 4
16 5498010260-5 Complete Depth Wheel 1
17 5498010254-0 Complete Depth Wheel (W/Bushing) 1
18 5080010311-5 Bronze Bushing 2

16
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Ite
m Código Descrição do Produto

To
do

s

1 6020350062-1 Rolamento 32206 2
2 6020350306-0 Retentor Ø40,00 X Ø62,00 X 11,50mm (Arca 5071 BRG / Sabo 01109 BRG) 1
3 6020130108-7 Graxeira 1/8” Reta BSP-28F 1
4 5024010298-3 Arruela Lisa de Ø17 X Ø44 X 4,75mm(Zincada) 4
5 6020010124-6 Arruela de Pressão M16 Média(Bicromatizado) 4
6 5498010187-0 Roda Montada Com Suporte 1
7 5096020002-8 Calota C/Sextavado da Roda de Profundidade 1
8 5024010039-5 Arruela Lisa de Ø26,2 X Ø44 X 4,75mm(Zincado) 1
9 6020050116-3 Contrapino 1/4” X 2” (Zincado Branco) 1

10 6020310800-4 Porca Sextavada Castelo 1” 14F UNS Gr5 Ch.1.1/2” Alt.22,00mm (Bicromatizado) 1
11 6020310818-7 Porca Sextavada M16 X 2,00 Ma Cl8 Ch.24mm Alt.13,00mm (Bicromatizado) 4
12 6020311210-9 Parafuso Cab.Sextavada M16 X 2,00 X 50mm Cl8.8 Rt(Bicromatizado) 4
13 5530016334-2 Suporte da Roda de Profundidade 1
14 5136060170-0 Chapa de Trava da Roda 2
15 6020311265-6 Porca Sextavada M20 X 2,50 Ma Cl8 Ch.30mm Alt.16,00mm (Bicromatizado) 2
16 5498010188-9 Roda Montada 1
17 6020010403-2 Arruela de Pressão M20 Média(Bicromatizado) 2
18 5530014942-0 Suporte da Roda de Profundidade 1
19 6020130108-7 Graxeira 1/8” Reta BSP-28F 1
20 5096010011-2 Calota Protetora do Eixo 2
21 6020350868-1 Rolamento de Rolo Conico 32006Xj (Nsk) 2
22 5498010186-2 Roda de Profundidade de Atrito(Rolamento) 1
23 6020310336-3 Porca KM5 M25 X 1,5mm 2
24 5232011447-0 Eixo da Roda 1
25 6020015919-8 Arruela de Trava MB5 Ø25mm 1
26 5024010614-8 Arruela de Feltro Ø34 X Ø55 X 10mm 1
27 5024010333-5 Arruela Lisa de Ø30,5 X Ø1.1/2” X 1,00mm 1
28 5024010616-4 Arruela de Feltro Ø29 X Ø55 X 10mm 1
29 6020010259-5 Anel de Retenção E-29 G501-029-01 1,5mm Especial 1

6

16

•	Complete Deph Wheel W/Bearing (Optional)
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•	Stickers

Ite
m Code Product description Al
l

1 6020071086-2 Sticker Rd-2250 (640 X 130Mm) 1
1 6020071087-0 Sticker Rd-2700 (640 X 130Mm) 1
1 6020071088-9 Sticker Rd-3000 (640 X 130Mm) 1
2 6020070894-9 Sticker Attention "Rotating Cardan" (45 X 130Mm) 1
3 5206010294-5 Sticker Remove The Plug Before Place Rotary Cutter 1
4 5206010102-7 Sticker Rotary Cutter Warning 1
5 6020071080-3 Sticker Baldan (500 X 70Mm) 1
6 5206010026-8 Sticker Level Of Oil Check (Rotary Cutter) 1

RD 2250/2700/3000 -  Item 1 Item 2 Item 3 Item 4

Item 5 Item 6
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	�Numerical Index
Código Página Item

4625265008-3 5 1
4625265601-4 5 1
5024010007-7 5 2
5024010039-5 11 8
5024010068-9 8 6
5024010073-5 5 3
5024010075-1 5 4
5024010075-1 5 4
5024010075-1 8 11
5024010075-1 9 8
5024010075-1 9 10
5024010130-8 10 3
5024010187-1 7 43
5024010190-1 6 28
5024010190-1 7 44
5024010192-8 5 5
5024010204-5 6 29
5024010298-3 10 12
5024010298-3 11 4
5024010333-5 11 27
5024010334-3 5 6
5024010614-8 11 26
5024010616-4 11 28
5040130100-0 8 1
5040140015-7 5 7
5040140016-5 5 8
5080010311-5 10 18
5081010007-6 6 30
5081010007-6 7 45
5081010011-4 6 31
5081010011-4 7 46
5084010274-0 5 9
5088020001-9 7 1
5092010061-6 5 *10
5092010488-3 5 *11
5092090045-0 5 12
5092090046-9 5 12
5092090047-7 5 12
5096010011-2 10 6
5096010011-2 11 20

Código Página Item
5096020002-8 11 7
5112050003-5 7 2
5112050007-8 6 1
5136015358-8 9 1
5136015359-6 9 2
5136015360-0 8 1
5136015361-8 8 2
5136015362-6 9 1
5136015363-4 8 1
5136015364-2 8 2
5136015365-0 9 1
5136015366-9 9 2
5136015367-7 9 1
5136015368-5 9 1
5136015371-5 8 1
5136015372-3 9 2
5136015373-1 9 1
5136015375-8 8 3
5136015376-6 9 1
5136015377-4 9 2
5136015380-4 9 1
5136015381-2 9 2
5136015382-0 8 2
5136016012-6 5 13
5136060170-0 10 10
5136060170-0 11 14
5136060266-8 5 14
5136060267-6 5 15
5136060268-4 5 14
5136060270-6 5 15
5140010001-6 6 2
5140010001-6 7 3
5206010026-8 12 6
5206010102-7 12 4
5206010294-5 12 3
5232010903-5 7 4
5232010904-3 6 3
5232011447-0 11 24
5232011996-0 10 9
5284010062-6 5 16

Código Página Item
5326011784-6 10 2
5332010078-6 5 17
5368010516-9 5 18
5432120021-7 5 20
5432120108-6 5 21
5456030002-9 7 5
5464010229-5 6 4
5464010229-5 7 6
5464010456-5 5 19
5464010457-3 5 22
5464010458-1 5 22
5464010464-6 5 19
5464020010-6 5 23
5464020016-5 5 23
5492010018-2 6 5
5492010018-2 7 7
5498010186-2 11 22
5498010187-0 11 6
5498010188-9 11 16
5498010254-0 10 17
5498010255-9 5 *62
5498010260-5 10 16
5498010263-0 5 *56
5522030022-5 5 *24
5522030039-0 8 2
5530014942-0 11 18
5530015674-5 5 *60
5530015675-3 5 *58
5530015676-1 5 *59
5530015677-0 5 *58
5530015678-8 5 *59
5530015679-6 5 *61
5530015680-0 5 *59
5530015682-6 5 *58
5530015683-4 5 *61
5530015685-0 5 *61
5530015688-5 5 *61
5530015891-8 5 25
5530016048-3 7 8
5530016049-1 7 9

Código Página Item
5530016330-0 10 1
5530016334-2 11 13
5530160144-0 5 26
5530160145-9 5 26
5530160146-7 5 26
5538010009-5 7 10
5538010037-0 6 6
5538010037-0 7 11
5538010038-9 7 12
5538010040-0 7 13
5538010047-8 6 7
5538010048-6 6 8
5538010049-4 7 14
5538010050-8 6 9
5558180003-6 6 10
5558180003-6 7 15
5566010265-4 9 2
5566010266-2 9 2
5566010267-0 9 2
6010601016-4 5 27
6010602596-0 5 17
6020010004-5 5 28
6020010004-5 9 3
6020010124-6 10 13
6020010124-6 11 5
6020010196-3 10 7
6020010259-5 11 29
6020010268-4 6 11
6020010275-7 6 12
6020010275-7 7 16
6020010294-3 7 17
6020010394-0 8 4
6020010403-2 11 17
6020010404-0 6 13
6020010404-0 7 18
6020010406-7 5 29
6020010406-7 5 29
6020010406-7 7 19
6020010406-7 8 5
6020010406-7 9 3

Código Página Item
6020010406-7 9 4
6020010408-3 6 14
6020010408-3 7 20
6020010410-5 5 30
6020010410-5 7 21
6020010410-5 8 3
6020010412-1 5 31
6020010414-8 5 32
6020010420-2 5 33
6020010470-9 7 22
6020015919-8 11 25
6020030130-0 6 15
6020030130-0 7 23
6020050101-5 9 4
6020050116-3 11 9
6020050118-0 10 4
6020050187-2 5 57
6020050188-0 5 34
6020050189-9 5 34
6020050193-7 5 34
6020050211-9 7 24
6020050213-5 6 16
6020058091-8 8 6
6020058091-8 9 5
6020058091-8 9 5
6020070894-9 12 2
6020071080-3 12 5
6020071086-2 12 1
6020071087-0 12 1
6020071088-9 12 1
6020130108-7 10 5
6020130108-7 11 3
6020130108-7 11 19
6020190100-9 7 25
6020190102-5 6 17
6020190102-5 7 26
6020190106-8 7 27
6020190110-6 6 18
6020190111-4 6 19
6020190112-2 7 28

Código Página Item
6020190115-7 7 29
6020250276-0 6 20
6020250276-0 7 30
6020310021-6 5 35
6020310021-6 8 7
6020310026-7 7 31
6020310051-8 7 32
6020310232-4 8 4
6020310336-3 11 23
6020310457-2 10 8
6020310746-6 5 36
6020310746-6 8 8
6020310746-6 9 6
6020310746-6 9 6
6020310754-7 5 37
6020310754-7 8 5
6020310760-1 5 38
6020310761-0 5 39
6020310770-9 5 40
6020310778-4 5 41
6020310781-4 10 11
6020310800-4 11 10
6020310804-7 5 42
6020310810-1 5 43
6020310818-7 10 14
6020310818-7 11 11
6020310822-5 8 9
6020310996-5 6 21
6020310996-5 7 33
6020311030-0 5 44
6020311034-3 9 7
6020311085-8 5 45
6020311091-2 5 46
6020311093-9 5 47
6020311101-3 5 48
6020311131-5 5 49
6020311138-2 5 50
6020311160-9 9 7
6020311161-7 9 8
6020311184-6 5 51

Código Página Item
6020311210-9 10 15
6020311210-9 11 12
6020311265-6 11 15
6020311269-9 5 52
6020311269-9 9 9
6020312001-2 5 53
6020312019-5 7 34
6020312020-9 6 22
6020312020-9 7 35
6020312201-5 5 54
6020317544-5 8 10
6020350032-0 7 36
6020350056-7 6 23
6020350056-7 7 37
6020350062-1 11 1
6020350066-4 7 38
6020350193-8 6 24
6020350194-6 7 39
6020350195-4 6 25
6020350230-6 7 40
6020350255-1 6 26
6020350263-2 6 27
6020350263-2 7 41
6020350264-0 7 42
6020350306-0 11 2
6020350868-1 11 21
6020390293-2 5 55








	Stickers
	Complete Deph Wheel W/Bearing (Optional)
	Complete Deph Wheel
	Support With Chains
	Left Lateral Support With Chains
	Adjustement Ski
	Right Transmission Box
	Transmission Box
	Table RD 2250/2700/3000
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